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SECTION 1 : REPORT SUMMARY
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Section 1: Report Summary

These tests were conducted on a sample of the equipment for the purpose of demonstrating
compliance with Part 90. Conducted measurements were performed in accordance with ANSI
TIA-603-B-2002. Radiated tests were conducted is accordance with ANSI C63.4-2003.

The assessment summary is as follows:

Apparatus Assessed: Channelized Signal Booster
Specification: FCC Part 90

Compliance Status: Complies

Exclusions: None

Non-compliances: None

Report Release History: R1 — Product description updated
Test Location: Nemko Canada Inc.

303 River Road
Ottawa, Ontario

K1V 1H2
Registration Number: 176392 (3 m Semi-Anechoic Chamber)
Tests Performed By: Andrey Adelberg, EMC/Wireless Specialist
Test Dates: April 23-24 and November 3—4, 2009

Note that the results contained in this report relate only to the items tested and were obtained in
the period between the date of initial receipt of samples and the date of issue of the report.

This test report has been completed in accordance with the requirements of ISO/IEC 17025. All results contain in
this report are within Nemko Canada’s ISO/IEC 17025 accreditation.

Nemko Canada Inc. authorizes the applicant to reproduce this report provided it is reproduced in its entirety and for use by the
company’s employees only.

Any use which a third party makes of this report, or any reliance on or decisions to be made based on it, are the responsibility of
such third parties. Nemko Canada Inc. accepts no responsibility for damages, if any, suffered by any third party as a result of
decisions made or actions based on this report.
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SECTION 2 : EQUIPMENT UNDER TEST
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Section 2 : Equipment Under Test

2.1 Identification of Equipment Under Test (EUT)

The following information identifies the EUT under test:

Type of Equipment: Channelized Broadband signal booster
Brand Name: Bird Technologies

Model Number: 611-70A

Serial Number: N/A

Nemko Sample Number: 1

FCC ID: EZZ61170A

Date of Receipt: April 23, 2009 and November 3, 2009

2.2 Accessories

There were no additional accessories used to exercise the EUT during testing.

2.3  EUT Description

The EUT is a broadband channelized booster that operates in 450-512 MHz frequency range and
has internal filter that can be set to 12.5, 25 and 50 kHz.
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Nemko Canada Inc.

SECTION 2 : EQUIPMENT UNDER TEST

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

2.4  Technical Specifications of the EUT

Operating Frequency Bands:

Modulation:

Emission Designator:

Downlink:
Downlink:
Downlink:
Downlink:
Downlink:
Downlink:
Downlink:

Uplink:
Uplink:
Uplink:
Uplink:
Uplink:

450.0000-454.0000 MHz (Band 1)
456.0000-460.0000 MHz (Band 2)
460.0000-462.5375 MHz (Band 3)
462.7375-467.5375 MHz (Band 4)
467.7375-470.0000 MHz (Band 5)
470.0000-490.0000 MHz (Band 6)
490.0000—512.0000 MHz (Band 7)

456.0000—460.0000 MHz (Band 2)
462.7375-467.5375 MHz (Band 4)
467.7375-470.0000 MHz (Band 5)
470.0000—490.0000 MHz (Band 6)
490.0000-512.0000 MHz (Band 7)

Please refer to section 2.5 below.

Please refer to section 2.5 below.

Rated power: Downlink: 39 dBm
Uplink High power: 39 dBm
Uplink Low power: 18 dBm
Power Supply Requirements: 120 VAC, 60 Hz
2.5 EUT Modulations
Emission designator Type of transmission Modulation
RD-LAP [9.6, 19.2] (4-L FSK)
FID Data Dataradio 50 kHz (16FSK)
P25 Phase 1 (C4FM) Control/Data
4-L FSK (Voice)
. P25 Phase 1 (C4FM)
FIE Voice Tyco-M/A-Com EDACS (GFSK)
Securenet (Encrypted Quantized Voice)
F3E Voice Analog
FXE Voice MotoTrbo, Kenwood, ICOM DMR
FXD Data ETSI DMR 2-slot TDMA
GIE Voice F4FM (Phase 2 P25 TDMA, Tetrapol)
GID Data F4FM (Phase 2 P25 TDMA, Tetrapol)
D7W TETRA, P25 Phase 2 (pi/4 [W]CQPSK)
D7D Motorola HPD
DIE CQPSK
DIW LSM (Motorola Linear Simulcast)
FOW Tyco-M/A-Com OpenSky (F4FGSK)
DIE Voice WCQPSK (Simulcast)
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SECTION 2 : EQUIPMENT UNDER TEST
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

2.6 EUT Setup diagram

Signal Generator

o[ |BEEERSCOE ¢
O ooo ooogboooooo [u] Q
UL/DL = =
EUT i
Bandbas
filters
Spectrum Analyzer
UL/DL out A
o E_:I":jll:":l |
: REHH )
- g 0ooog ®
| LP BE
. | oo
: fllter | Dooooooooo O Q QQI_G
__.l__J

Note: LP filter mounted only on Downlink exit.

2.7  Operation of the EUT during testing

The EUT was controlled from laptop to tune to desired channel.

2.8 Modifications incorporated in the EUT

There were no modifications performed to the EUT during this assessment.
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SECTION 3 : TEST CONDITIONS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Section 3 : Test Conditions

3.1 Specifications

The apparatus was assessed against the following specifications:

FCC Part 2 Subpart J, Equipment Authorization Procedures
FCC Part 90 Private Land Mobile Radio Services
FCC 2-11-04/EAB/RF Amplifier, Booster, and Repeater Reminder Sheet

3.2 Deviations From Laboratory Test Procedures

No deviations were made from laboratory test procedures.

3.3 Test Environment

All tests were performed under the following environmental conditions:

Temperature range : 15-30°C

Humidity range o 20-75%

Pressure range : 86-106 kPa

Power supply range : *5 % of rated voltages

3.4  Measurement Uncertainty

Nemko Canada measurement uncertainty has been calculated using guidance of UKAS LAB
34:2003 and TIA-603-B Nov 7, 2002. All calculations have been performed to provide a
confidence level of 95 % and can be found in Nemko Canada document MU-003.
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Nemko Canada Inc.

SECTION 3 : TEST CONDITIONS

Report Number: 137975-1R1ITRFWL

Specification: FCC Part 90

3.5 Test Equipment

April 2009

Equipment Manufacturer Model No. Asset/Serial No. | Cal. Date Next Cal.
3 m EMI Test Chamber TDK SAC-3 FA002047 May 06/09 May 06/10
Bilog Sunol JB3 FA002108 Jan. 27/09 Jan. 27/10
Flush Mount Turntable Sunol FM2022 FA002082 NCR NCR
Controller Sunol SC104V FA002060 NCR NCR

Mast Sunol TLT2 FA002061 NCR NCR
International Power Supply California Inst. 3001i FA001021 Jan. 13/09 Jan. 13/10
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 26 FA002043 Dec. 16/08 Dec. 16/09
Horn Antenna #2 EMCO 3115 FA000825 Jan. 21/09 Jan. 21/10
1 — 18 GHz Amplifier JCA JCA118-503 FA002091 Oct 2/08 Oct 2/09
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 40 FA002071 Nov. 25/08 Nov. 25/09
November 2009

Equipment Manufacturer Model No. Asset/Serial No. | Cal. Date Next Cal.
3 m EMI Test Chamber TDK SAC-3 FA002047 May 06/09 May 06/10
Bilog Sunol JB3 FA002108 Jan. 27/09 Jan. 27/10
Flush Mount Turntable Sunol FM2022 FA002082 NCR NCR
Controller Sunol SC104V FA002060 NCR NCR

Mast Sunol TLT2 FA002061 NCR NCR
International Power Supply California Inst. 30011 FA001021 Jan. 13/09 Jan. 13/10
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 26 FA002043 Dec. 16/08 Dec. 16/09
Horn Antenna #2 EMCO 3115 FA000825 Jan. 21/09 Jan. 21/10
1 — 18 GHz Amplifier JCA JCA118-503 FA002091 Oct 2/09 Oct 2/10
Receiver/Spectrum Analyzer Rohde & Schwarz ESU 40 FA002071 Nov. 25/08 Nov. 25/09

COU - Calibrate on Use

NCR — No Calibration Required
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SECTION 4 : RESULTS SUMMARY
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Section 4 : Results Summary

This section contains the following:
FCC Part 90 : Test Results

The column headed 'Required' indicates whether the associated clauses were invoked for the
apparatus under test. The following abbreviations are used:

N/NO  No : not applicable / not relevant.
Y/YES  Yes: Mandatory i.e. the apparatus shall conform to these tests.

N/T Not Tested, mandatory but not assessed. (See Report Summary)

4.1 FCC Part 90 : Test Results

Clause Test Method | Test Description Required Result
90.205 2.1046 Output power YES PASS
90.210 2.1051 Conducted spurious emissions YES PASS
90.210 2.1053 Radiated spurious emissions YES PASS
90.213 2.1055 Frequency stability YES PASS
90.214 — Transient Behavior NO
90.219 — Use of boosters YES PASS
2-11-04/EAB/RF 2.1049 Occupied bandwidth YES PASS
2-11-04/EAB/RF — Out of band rejection YES PASS

Note: The EUT is a single channel amplifier, therefore no intermodulations measurement required.
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Appendix A : Test Results

Clause 90.205 Output Power

Applicants for licenses must request and use no more power than the actual power necessary for satisfactory
operation. Except where otherwise specifically provided for, the maximum power that will be authorized for new
stations authorized after August 16, 1995 is as follows in FCC Part 90.205(a) through ().

Test Results: Pass

Additional Observations:
The output power was measured by using a calibrated power meter.
Test was performed with input single carrier set to the 1dB compression point.
The EUT output power was measured at the worst case when output filter was
set to 50 kHz.
Antenna gain is —4 dBi, and path loss is 2 dB. If higher gain antenna is used
(higher that 1.58 dBi), the power will be reduced to meet the ERP limitation

Maximum output power test results:

UL/DL Output Output  |Path loss,| Antenna ERP, Limit, | Margin,
power, dBm | power, W dB gain, dBd dBm dBm dB
Downlink: 39.49 8.892 2.0 -6.15 31.34 37.00 5.66
Uplink High power: 39.56 9.036 2.0 -6.15 31.41 37.00 5.58
Uplink Low power: 19.31 0.085 2.0 -6.15 11.16 37.00 | 25.83
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm
Band 1 4512125 38.44
452.9875 39.24
Downlink Band 3 4612125 38.30
462.9875 38.46
Band 4 464.1375 36.48
4562125 1931
Band 2 457.9875 18.20
. 459.1375 16.16
Uplink Low power Band 4 466.2125 18.35
467.9875 17.77
Band 5 469.1375 16.39
456.2125 37.56
Band 2 457.9875 39.12
. 459.1375 38.33

link High

cw Uplink High power Band 4 466.2125 36.62
467.9875 39.39
Band 5 469.1375 37.90
470.0250 37.43
Band 6 481.0000 37.42
Downlink / Uplink 490.0000 38.65
High Power 491.0250 38.65
Band 7 501.0000 37.12
511.9750 37.19
470.0250 13.79
Band 6 481.0000 12.94
. 490.0000 14.77
Uplink Low Power 491.0250 17.55
Band 7 501.0000 16.04
511.9750 16.12
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm
Band 1 4512125 37.21
452.9875 38.40
Downlink Band 3 4612125 36.74
462.9875 36.48
Band 4 464.1375 36.20
456.2125 18.75
Band 2 457.9875 17.18
. 459.1375 15.35
Uplink Low power Band 4 466.2125 17.61
467.9875 16.65
Band 5 469.1375 15.40
4562125 39.02
Band 2 457.9875 38.52
. 459.1375 37.72
Motorola HpD | Pk High power Band 4 466.2125 36.96
Band S 467.9875 38.04
469.1375 38.12
470.0250 36.65
Band 6 481.0000 36.15
Downlink / Uplink 490.0000 37.73
High Power 491.0250 38.01
Band 7 501.0000 36.44
511.9750 36.50
470.0250 13.04
Band 6 481.0000 11.99
. 490.0000 13.88
Uplink Low Power 491.0250 16.92
Band 7 501.0000 15.37
511.9750 15.43

Page 12 of 86




APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm

Band | 4512125 37.63

452.9875 38.83

Downlink Band 3 461.2125 37.27

462.9875 36.92

Band 4 4641375 36.72

4562125 18.90

Band 2 457.9875 17.76

. 459.1375 15.67

Uplink Low power Band 4 4662125 18.16

467.9875 17.26

Band 5 469.1375 16.00

4562125 39.44

Band 2 457.9875 38.93

- 459.1375 38.01

link High

CQPSK Uplink High power Band 4 466.2125 37.30

467.9875 38.33

Band 3 469.1375 3837

470.0250 36.52

Band 6 481.0000 36.30

Downlink / Uplink 490.0000 37.76

High Power 491.0250 37.96

Band 7 501.0000 36.39

511.9750 36.42

470.0250 12.92

Band 6 481.0000 12.15

. 490.0000 13.92
Uplink Low P

Pk Low Fowet 491.0250 16.88

Band 7 501.0000 15.34

511.9750 15.36
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm
Band 1 4512125 37.50
452.9875 38.82
Downlink Band 3 4612125 3727
462.9875 37.00
Band 4 4641375 36.45
4562125 18.80
Band 2 457.9875 17.53
. 459.1375 15.58
Uplink Low power Band 4 4662125 18.16
467.9875 17.35
Band 3 469.1375 16.08
4562125 38.99
Band 2 457.9875 38.92
o 459.1375 37.97
LSM Uplink High power Band 4 466.2125 37.50
467.9875 37.58
Band 3 469.1375 38.44
470.0250 36.69
Band 6 481.0000 36.40
Downlink / Uplink 490.0000 37.73
High Power 491.0250 38.06
Band 7 501.0000 36.51
511.9750 36.53
470.0250 13.08
Band 6 481.0000 12.24
. 490.0000 13.88

link Low P

Uplink Low Power 491.0250 16.99
Band 7 501.0000 15.46
511.9750 15.48
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm

Band | 4512125 38.29

452.9875 39.49

Downlink Band 3 461.2125 37.98

462.9875 37.56

Band 4 4641375 37.11

4562125 19.26

Band 2 457.9875 18.32

. 459.1375 16.42

Uplink Low power Band 4 4662125 18.36

467.9875 17.97

Band 5 469.1375 16.71

4562125 39.52

Band 2 457.9875 39.41

— 459.1375 38.93

link High

OpenSky Uplink High power Band 4 466.2125 37.59

467.9875 38.62

Band 3 469.1375 39.29

470.0250 37.23

Band 6 481.0000 36.92

Downlink / Uplink 490.0000 38.39

High Power 491.0250 38.53

Band 7 501.0000 36.99

511.9750 37.01

470.0250 13.64

Band 6 481.0000 12.78

. 490.0000 14.55
Uplink Low P

pmk Low Fowet 491.0250 17.45

Band 7 501.0000 15.93

511.9750 15.95
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm
Band 1 4512125 37.50
452.9875 38.90
Downlink Band 3 4612125 3731
462.9875 36.92
Band 4 4641375 36.80
4562125 18.84
Band 2 457.9875 17.55
. 459.1375 15.67
Uplink Low power Band 4 4662125 17.94
467.9875 17.41
Band 3 469.1375 16.15
4562125 39.56
Band 2 457.9875 3891
o 459.1375 38.02
WCQPSK Uplink High power Band 4 466.2125 37.41
467.9875 37.80
Band 3 469.1375 38.40
470.0250 36.24
Band 6 481.0000 36.03
Downlink / Uplink 490.0000 37.64
High Power 491.0250 37.83
Band 7 501.0000 36.23
511.9750 36.28
470.0250 12.64
Band 6 481.0000 11.88
. 490.0000 13.79

link Low P

Uplink Low Power 491.0250 16.77
Band 7 501.0000 15.18
511.9750 15.23
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Modulation UL/DL Frequency band Frequency, MHz Out power, dBm

Band | 4512125 37.90

452.9875 39.11

Downlink Band 3 461.2125 37.55

462.9875 37.12

Band 4 4641375 36.90

4562125 19.10

Band 2 457.9875 17.99

. 459.1375 16.14

Uplink Low power Band 4 4662125 18.34

467.9875 17.52

Band 5 469.1375 16.40

4562125 39.53

Band 2 457.9875 39.11

o 459.1375 38.59

TETRA Uplink High power Band 4 4662125 37.42

467.9875 38.39

Band 3 469.1375 38.80

470.0250 36.65

Band 6 481.0000 36.15

Downlink / Uplink 490.0000 37.73

High Power 491.0250 38.01

Band 7 501.0000 36.44

511.9750 36.50

470.0250 13.04

Band 6 481.0000 11.99

. 490.0000 13.88
Uplink Low P

Pk Low Fowet 491.0250 16.92

Band 7 501.0000 15.37

511.9750 15.43
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Clause 90.210 Conducted Spurious Emissions

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part must comply
with the emission masks outlined in this section. Unless otherwise stated, per paragraphs (d)(4), (¢)(4), and (m) of
this section, measurements of emission power can be expressed in either peak or average values provided that
emission powers are expressed with the same parameters used to specify the unmodulated transmitter carrier power.
For transmitters that do not produce a full power unmodulated carrier, reference to the unmodulated transmitter
carrier power refers to the total power contained in the channel bandwidth. Unless indicated elsewhere, the Table
below specifies the emission masks for equipment operating in the frequency bands governed under this part.

Test Results: Pass
Measurements were assessed against the requirements of 90.210 Mask D.

Measurements for conducted spurious were performed on low, mid and
high channels in each direction and only worst-case results are presented.

Conducted Emissions:

Downlink 450.025 MHz, CW modulation Downlink 460.000 MHz, CW modulation
® REW 1 WHz varker 1 [T1 1 ® RBW 1 MHz varker 1 [T1 1
Vo 3 ke Vo 3 iz
Ref 30 dam me 15 o some Ref 30 dom e 1sce ST a0 me 459.905000000 Wiz
30 Offset 4215 dB 30 Offsget 42.5 dB
20 (Al 20
o ©
o o
D2 3 dBm = D2 -13 dBm
R " Wb CRTL PRI e | P Sy kb i abe O sk Pt
g L e

start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 11:57:20 Date: 4.NOV.2009 11:58:26
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 469.975 MHz, CW modulation
& o

Marker 1 [T1 ]
36.78 dBm

Ref 30 dBm ATT 15 dB SWT 30 ms 469.845000000 MHz
30 Offset 4215 dB
(Al
PP AT SO TR o il ’
il :
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 11:59:05

Downlink 481.000 MHz, CW modulation

® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 38.28 dem
Ref  4q dBm “Att 10 d8 SWT 30 ms 479785000000 HHz
40 Offfet 4a|dB

(Al
- D2 -[1.5 dem
b1 -18.% dem
i L LA b bk
m Wby " ! o

-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 13:33:35

®

Downlink 470.025 MHz, CW modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 38.76 dBm
Ref 4Q dBm Att 10 dB SWT 30 ms 469845000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

PRI NPT m Hw‘lmmwwww‘

AT b v

-60

Start 30 MHz

497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:32:59

Ref 40 dBm Att 10 dB

Downlink 490.000 MHz, CW modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.44 dBm
SWT 30 ms 489725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

[N O YWY O gAML o alidhbhohas
4
-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 13:34:15
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 491.025 MHz, CW modulation

Ref 40l dBm

RBW 1 WMHZ
VBW 3 MHz

Att 10 dB SWT 30 ms

Marker 1 [T1 ]
40.08 dBm
489.725000000 MHz

Downlink 501.000 MHz, CW modulation
® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 38.06 dBm

a0 Offfet 44[dB

a0
2
10
0
10 D2 1.5 dBm|
o1 1.4 asn

Lidiie
AL A

Ltk it oMb e bt It

-60

Start 30 MHz

Date: 4.NOV.2009 14:12:52

497 WMHz/

®

Stop 5 GHz

Ref 40 dBm Att 10 dB ST 30 ms 499665000000 Mz
20 offfet 44 dB
(Al 30
L PK
E
L 2 .
10
o
20 W 52 -11.5 den|
:
—o—fior -18.5 dem
ki
. TR U EYWSN AR T “M&M i bl ey
i !
-60
Start 30 MHz 497 WHz/

Stop 5 GHz

Date: 4.NOV.2009 14:12:13

Downlink 511.975 MHz, CW modulation

“RBW 1 WMHz Marker 1 [T1 ]
VBW 3 MHz 37.70 den
40_dBm Att 10 dB SWT 30 ms 512.090000000 MHz

Offfet 44 [dB

Ref
40
1 P
[ViE]
-10

D2 -[l1.5 dBn|

D1 -18.% dBm

20
Ll i | el ) T ihga ik Mt
A
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:11:36
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 450.025 MHz, CW modulation Uplink 460.000 MHz, CW modulation
®

REW 1 MHz Marker 1 [T1 ] RBW 1 MHz Varker 1 [T1 ]
VBN 3 MHz 17.04 dBm VBW 3 MHz 17.38 den
Ref 30 dBm Att 15 dB SUT 30 ms 449965000000 MHz Ref 30 dBm Att 15 dB ST 30 ms 459905000000 Mz
30 Offget 425 dB 30 Offget 42.5 dB
20 1 (Al 20 1
10 L L
o o
10 -10
D2 3 dBm D2 -13 dBm
-20 D1 -20 giBm -20 D1 -20 dBm
il Iboiibh TR TX Y PRI TN yeT T i ‘ PO PRIV ISRV IO e L1 12 ATYRROT BNy R
m o e b i i
e A LA
-70 -70
Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:08:52 Date: 4.NOV.2009 13:09:20

Uplink 469.975 MHz, CW modulation Uplink 470.025 MHz, CW modulation
® “RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 17.66 dBm

VBW 3 MHz 16.00 dem
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 MHz
30 Oofffet 42]5 dB 40 Offfet 44 dB
LA] LA
E 1 PK
L T L
2 13 dBm
20 D1 -20 ¢Bm i ™ -10 02 -11.5 den|
IR PO A AR e menyy vt | o | A T .
I =5 D1 -18.5 dBm
W el b AT IRARTIN)
_a0 e M oAb b i Gl U
PN i A '
-70 -60
start 30 MHz 497 WHz/ Stop 5 GHz Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:09:48 Date: 4.NOV.2009 14:06:30
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, CW modulation

RBW 1 MHz Marker 1 [T1 ]

VBN 3 Mz 15.21 dem
Ref 40 dBm “Att 10 dB SWT 30 ms 479.785000000 MHz
40 Offsget 44 |dB
1
- D2 -J1.5 dBm
D1 -18 dBm
L i o il o
] i b Ll b
o) " o
-60
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:05:30

Uplink 491.025 MHz, CW modulation

® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 17.67 dBm
Ref 40 dBm “Att 10 d8 SWT 30 ms 489.725000000 HHz
40 Offfet 4a|dB
- D2 -[1.5 dem

b1 -18.% dem
T T
U | PO TTS AT F) kbl bl YR
o ¥

-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:49:24

Uplink 490.000 MHz, CW modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 15.86 dBnm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

VT YRR PApeL FT)
Ll I

LT

-60

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:04:58

Uplink 501.000 MHz, CW modulation

® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 15.60 dBr
Ref 40 dBm Att 10 dB SWT 30 ms 499665000000 WHz
20 offfet 44 dB

LAl
- D2 -11.5 dBn
b1 -18.5 dBm
P P TR

et e | YR T il o IRPORN wyl
-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:50:07
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, CW modulation

RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm “ATt 10 dB SWT 30 ms 512.090000000 MHz
40 Offget 44 |dB
D2 1.5 dBm|
D1 -18.% dBn

» o O L wrr TR e,

o
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:50:37
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, Motorola HPD modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offfet 42]5 dB
20 (Al

b2 -3 dBm

-20 D1 20 diBm

it A O b

TR T IR SRR o :
WDM L i

-70

Center 2.515 GHz 497 WHz/ Span 4.97 GhHz

Date: 4.NOV.2009 12:07:34

Downlink 469.975 MHz, Motorola HPD modulation

“Rew 1 Mz varker 1 [T1 1
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz
% offfet 2[5 @
L]
o
o
2 -3 dBm
20 |lor 20 dom
L b o |
" s il
TTRT Y1 e vy bl w ol i) <02
o i el
a0
0
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:06:34

Downlink 460.000 MHz, Motorola HPD modulation

RBW 1 MHz Varker 1 [T1 1
VBW 3 MHz 39.99 dBn
Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 WHz
30 Offfet 42.5 dB
20
1 Py
vicy [ ‘
o
-10
02 -13 dBm
-20 | [p1 ~20 dBm
i b bbbl
PP, 7o TPy TR T TN f et W
L i .
-70
Center 2.515 GHz 497 WHz/ Span 4.97 GHz,

Date: 4.NOV.2009 12:07:01

Downlink 470.025 MHz, Motorola HPD modulation

RBW 1 MHz Varker 1 [T1 ]
VBW 3 MHz 40.34 dBm
Ref 40 dBm Att 10 dB ST 30 ms 469845000000 Mz
20 offfet 44 db
LAl
1 P
L
20 B 02 -11.5 denl
—o—{or -18.5 dem
I T T
VR ko fhi
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:38:26
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APPENDIX A : TEST RESULTS
Nemko Canada Inc.

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, Motorola HPD modulation
@

RBW 1 MHZ

Downlink 490.000 MHz, Motorola HPD modulation
Marker 1 [T1 1 ® RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm “Att 10 dB SWT 30 ms 479.785000000 MHz Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz
40 Offset 44 |dB 40 Offiset 44 dB
(Al LAl
1 Pq
D2 -Jl1.5 dBm F= D2 -11.5 dBnj
D1 -18 dBm D1 -18.5 dBm
" e e bl o f N1 —— TR P HH LA
by i e e b
Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/
Date: 4.NOV.2009 13:38:58

Stop 5 GHz

Downlink 491.025 MHz, Motorola HPD modulation
®

RBW 1 MHZ

Marker 1 [T1 ]
VBW 3 MHz
Ref 40 dBm “ATt 10 dB

Downlink 501.000 MHz, Motorola HPD modulation

89725000000 MHz

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz
Ref 40l dBm

40.84 dem
ATt 10 dB SWT 30 ms 499665000000 MHz
20 offfet 44 db
LAl LAl
1 Py
- D2 -[1.5 dem
b1 -18.% dem

D2 -11.5 dbn|
T "

b bba g

b1 -18.5 dBm
RO I it b
I bl Lot it N
N " M)
WA hd il
a0 -40
-50 -50
-60 -60
start 30 MHz 497 WHz/ Stop 5 GHz start 30 MHz 497 MHz/
Date: 4.NOV.2009 14:22:59

Stop 5 GHz

Date: 4.NOV.2009 14:21:42
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 511.975 MHz, Motorola HPD modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.68 den

Ref  401dBm “Att 10 dB SWT 30 ms 512090000000 MHz
20 Offfet 44]ds

52 -[1-5 den|

b1 -18.4 dem
IR RTWRTI

I T il TR TR

Gl e
60

Date: 4.NOV.2009 14:20:10

497 MHz/

Stop 5 GHz
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 450.025 MHz, Motorola HPD modulation Uplink 460.000 MHz, Motorola HPD modulation

REW 1 MHz Marker 1 [T1 ] RBW 1 MHz Varker 1 [T1 ]
VBN 3 MHz 17.90 dBm VBW 3 MHz 18.19 dén
Ref 30 dBm Att 15 dB SUT 30 ms 449965000000 MHz Ref 30 dBm Att 15 dB ST 30 ms 459905000000 Mz
30 Offget 425 dB 30 Offget 42.5 dB
20 L (Al 0 1
L PK
E
L 0 L
o o
10 -10
D2 3 dBm D2 -13 dBm
-20 D1 -20 giBm -20 D1 -20 dBm
P I | i bl o |
TR ORI, el o " BT Y TP) A oy b bt
o Aol : LU - Nkl : T [ b i A it
-70 -70
Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/

Stop 5 GHz

Date: 4.NOV.2009 13:15:36 Date: 4.NOV.2009 13:16:02

Uplink 469.975 MHz, Motorola HPD modulation Uplink 470.025 MHz, Motorola HPD modulation

“RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Varker 1 [T1 1
VBW 3 WHz 18.35 dBm VBW 3 MHz 17.56 dem
Ref 30 dem Att 15 de SWT 30 ms 469845000000 MHz Ref 40 dem Att 10 d8 SWT 30 ms 469845000000 NHz
30 offfet 42]5 dB 20 offfet 44 db
4 (Al LAl
1 Pq PO
L L
2 13 dem
20 ffpr —20 fem " -10 b2 -i1.5 abn
T T _g{‘“;,““mmw o S g -
M%V D1 -18.5 dBm
8 20
Lkt bk Nebrdilheiid
VT | T TP
-a0 Mool y o o
70 -60
Start 30 WHz 497 WHz/ Stop 5 GHz Center 2.515 Ghz 497 WHz/

Span 4.97 GHz

Date: 4.NOV.2009 13:16:35 Date: 4.NOV.2009 14:02:45
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, Motorola HPD modulation Uplink 490.000 MHz, Motorola HPD modulation

RBW 1 MHz Marker 1 [T1 ] RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHZ 16.79 dBm VBW 3 MHz 17.05 der
Ref 40 dBm “Att 10 dB SWT 30 ms 479.785000000 MHz Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 NHz
40 Offfet 44|dB 20 offfet 44 dB
LA] LA

D2 -[1.5 dem - D2 -11.5 dBn

D1 -18.% dBm D1 -18.5 dBm

el bbb v P TSRS R ™ "
| VTR R Ty T ) A b oy TS N TR Lot o LU LT TR RO,

-60

Center 2.515 GHz 497 MHz/ Span 4.97 GHz Center 2.515 GHz 497 MHz/ Span 4.97 GHz
Date: 4.NOV.2009 14:01:54 Date: 4.NOV.2009 14:01:24
Uplink 491.025 MHz, Motorola HPD modulation Uplink 501.000 MHz, Motorola HPD modulation
RBW 1 MHz Marker 1 [T1 ] RBW 1 MHz Marker 1 [T1 ]
40 Offsget 44 |dB 40 Offsget 44 dB
(Al LAl
1
- D2 -J1.5 dBm = D2 -11.5 dBn|
D1 -18 dBm D1 -18.5 dBm
ol bl 1)
O e e T e s ae e e A VR e e P S S s L TR
b
Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/ Stop 5 GHz
Date: 4.NOV.2009 14:45:49 Date: 4.NOV.2009 14:46:32
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, Motorola HPD modulation

RBW 1 MHz Marker 1 [T1 ]
Vew 3 Wz 16.75 den
Ref 40 dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offget 44 |dB
D2 -j1.5 dBm|
D1 -18.% dBn
bt bl urw bbb RS el
feren y
0

Start 30 MHz

Date: 4.NOV.2009 14:47:01

497 MHz/

Stop 5 GHz
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Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, LSM modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offfget 4215 dB
20
10
o
10
2 -3 dem
20 |f|p1 20 em
PR TP PRTORP TR B a1 | TR NPT RN
W i
70
Center 2.515 GHz 497 WHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:11:31

Downlink 469.975 MHz, LSM modulation

® “RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz
30 offfet 425 db
1 Py
2 -3 dBm
20 [|{p2 —20 diem
oA ool L
L AP b Ao " sl h i
Ildaya el W
W AP syl
-40
-70
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 12:12:51

Downlink 460.000 MHz, LSM modulation

RBW 1 MHz Varker 1 [T1 1
VBW 3 MHz 39.99 dBn
Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 WHz
30 Offet 42.5 dB
20
o
-10
02 -13 dBm
-20 b1 ~20 dBm
el il
TP | b i ! ‘LA Dt liatbin
L L v
-70
Center 2.515 GHz 497 WHz/ Span 4.97 GHz,

Date: 4.NOV.2009 12:11:55

Downlink 470.025 MHz, LSM modulation

5? RBW 1 MHz varker 1 [T1 ]
VBW 3 MHz 39.52 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 WHz
20 offfet 44 db
LAl
1 P
L
20 B 052 -11.5 denl
oL -18.5 dem
m
WTTRRE Fa O Y TR TP
NI YT PR u T A
A Wbl e
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 13:49:03
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(N) Nemko

Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, LSM modulation

® RBW 1 MHz Marker 1 [T1 ]
VBN 3 Mz 39.22 dem

Ref 4Q dBm “Att 10 dB SWT 30 ms 479.785000000 MHz

40 Offfet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

4 L bl I TR VL) o b

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:49:30

Downlink 491.025 MHz, LSM modulation

® RBW 1 MHz Marker 1 [T1 ]
VBN 3 Mz 40.87 dem

Ref 40 dBm “Att 10 dB SWT 30 ms 489.725000000 MHz

a0 Offffet 44[dB

D2 —[[1.5 dBm

N " Lo i utnumrn TN T,
o Ll ! '

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:31:29

Downlink 490.000 MHz, LSM modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 40.38 dBm

Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

|
| bl bbb S i
WY Aol

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:50:08

Downlink 501.000 MHz, LSM modulation

RBW 1 MHz Marker 1 [T1 ]
VB 3 WHZ 39.85 den
Ref 40l dBm Att 10 dB SWT 30 ms 499.665000000 MHz
40 Offget 44 dB
LAl
= D2 -11.5 dBn|
D1 -18.5 dBm
Uola b ol " ! Iy
. i Wbt by i
a0
-s0
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:30:55
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Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 511.975 MHz, LSM modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 38.99 den

Ref  40;dBm “Att 10 dB SWT 30 ms 512090000000 MHz

40 Offfiet 44dB

DZ 1.5 dbm|

D1 -18.% dBm

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:30:29
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APPENDIX A : TEST RESULTS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 450.025 MHz, LSM modulation Uplink 460.000 MHz, LSM modulation

RBW 1 MHz Marker 1 [T1 ]

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 17.75 dBm VBW 3 MHz 17.60 dBm

Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 MHz
30 Offget 4215 dB 30 Offset 42.5 dB

20 LAl 0 1
10 . 10

0

10 k-

2 -|3 dBm b2 -13 dbm
-20 D1 -20 giBm -20 D1 -20 dBm |
e FYTOPRT XY wn) u M e Lk F STRO 0 10K 0 NN PN T}
" bR | o AN (TR O e Y i ity b

bkt e i

Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/ Stop 5 GHz
Date: 4.NOV.2009 13:11:33 Date: 4.NOV.2009 13:11:00
Uplink 469.975 MHz, LSM modulation Uplink 470.025 MHz, LSM modulation
“RBW 1 MHZ Marker 1 [T1 ] ® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 18.16 dBm VBW 3 MHz 17.03 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz Ref 40 dBm “Att 10 dB SWT 30 ms 469.845000000 MHz
o orter w2l @ o oTEeT T
L (Al LAl
w0
- 2 -3 dBm
-20 D1 -20 giBm -10 D2 -11.5 dBm|
P Lol ¥ ket i - -
0 - PRI RPYRTON T prer Ty e en e L L UG R e T
Start 30 MHz 497 MHz/ Stop 5 GHz Start 30 MHz 497 MHz/ Stop 5 GHz
Date: 4.NOV.2009 13:10:29 Date: 4.NOV.2009 13:53:06

Page 33 of 86



(N) Nemko
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APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, LSM modulation

RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm Att 10 dB SWT 30 ms 479.785000000 MHz
40 Offsget 44 |dB
,
B D2 -J1.5 dBm
D1 -18 dBm
P | RO R Josfosbiplihdedunn ol
i
Start 30 MHz 497 MHz/ Stop 5 GHz
Date: 4.NOV.2009 13:52:29
Uplink 491.025 MHz, LSM modulation
RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz
40 Offsget 44 |dB
]
. D2 -J1.5 dBm
D1 -18 dBm
ittt ,
TRPRIN (jW Ao J g
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:36:07

Uplink 490.000 MHz, LSM modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.88 dBn
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

m i Wl
P NPRTR RRERIN TR, ¥ bbby
‘luvv ad T

AT YA i

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:51:58

Uplink 501.000 MHz, LSM modulation

RBW 1 MHz varker 1 [T1 1

VBW 3 MHz 16.85 dBr
Ref 40 dBm Att 10 dB SWT 30 ms 499665000000 MHz
20 offfet 44 db

LAl
- D2 -11.5 dBn
b1 -18.5 dBm
" " [ IR TV YT PR ¥ T LT ——

-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:37:27
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APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, LSM modulation

Ref 40 dBm

RBUW 1 MHZ
VBW 3 WMHZ
“Att 10 dB SWT 30 ms

Marker 1 [T1 ]
16.38 dBn
512090000000 MHz

40 Offfet 44]dB

D1 -18.% dBm

DZ 1.5 dbm|

PR T I LT, AL b

Date: 4.NOV.2009 14:38:01

497 MHz/

Stop 5 GHz
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, OpenSky modulation

REW 1 Wz Varker 1 [T1 1
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offset 4215 dB
.
WE |, ‘
0
10
2 13 dbn
20 fI[or 20 den

Wi cblen ity

e

-70

Center 2.515 GHz 497 WHz/ Span 4.97 GhHz

Date: 4.NOV.2009 12:04:28

Downlink 469.975 MHz, OpenSky modulation

“RBW 1 WHz varker 1 [T1 ]
VBN 3 Nz 36.87 dbm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz
30 offfet 42]5 aB
(Al
K
2 -3 dBm
20 |jox 20 den
bk A o -
) T A b b ) .
-a0
-70
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:05:43

Date:

[Vied]

Downlink 460.000 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 36.76 dem
Ref 30 dBm Att 15 dB SUT 30 ms 459905000000 MHz
30 Offjet 42.5 dB
20
10 )
o
-10
D2 -13 dBm
20 D1 20 dBm
T R PPRTIN| YOPTLL e T b bibbaddtiold
il I e ! i At
i i dbd
-70
Center 2.515 GHz 497 NHz/

Span 4.97 GHz

4.NOV.2009 12:05:03

Downlink 470.025 MHz, OpenSky modulation

RBW 1 MHz Varker 1 [T1 ]
VBW 3 MHz 38.91 den
Ref 4Q dBm Att 10 dB ST 30 ms 469845000000 Mz
20 offfet 44 db
LAl
L
=20 B 0> -11.5 den
—o—{{[o1 -18.5 dem
) i i J
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:42:40
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1
VBN 3 Mz dém

Ref 4Q dBm Att 10 dB SWT 30 ms 479.785000000 MHz
40 Offfet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

Do st L Ao s

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:44:00

Downlink 491.025 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 20.03 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHzZ
40 Offffet  44[dB
LAl

i D Mk Ll e b
M O e

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:27:25

Downlink 490.000 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.64 dem

Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz
40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

, N bl . ANy

Ll

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:44:56

Downlink 501.000 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 37.99 den

Ref 40 dBm Att 10 dB SWT 30 ms 499.665000000 MHz

40 Offfret 44 dB

D2 -11.5 den|

D1 -18.5 dBm

ol P TSN YRR T I F TR}

WA bl
-a0
-50
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:26:39
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Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 511.975 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 37.49 den

Ref 40 dBm “Att 10 dB SWT 30 ms 512.090000000 MHz

40 Offfet 44]dB

D1 -18.% dBm

TR .
- 1| AR T NTY T oy sl
~e0
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:26:03
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 450.025 MHz, OpenSky modulation

RBW 1 WMHZ

Varker 1 [T1 1
VBW 3 MHz 17.01 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offget 4215 dB
0 1
U |, ‘
o

b2 -3 dBm

-20 D1 20 diBm

il bt L A O

| b s ok Y T IPR A }

-70

Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 13:18:05

Uplink 469.975 MHz, OpenSky modulation

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 17.61 dém
Ref 30 dém Ate 15 dB SWT 30 ms 469845000000 HHz
30 offfet 42]5 dB
(Al
L
2 -}3 dBm
—20|[p1 -20 dem
TN T D)
" o k A b bbb
s A
-0
-70
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 13:17:13

Uplink 460.000 MHz, OpenSky modulation

REW 1 Mz varker 1 [T1 1
VBW 3 MHz 17.34 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 MHz
30 Offget 42.5 dB
20 1 L ~]
P
o ‘
o
“10
D2 -13 dBm
20 |{o1 20 dBm
IO ST AR R |
" P
ook g o il AN "
wifhireipr e

Date:

[Vied]

-7

0

Start 30 WHz

497 MHz/ Stop 5 GhHz

4.NOV.2009 13:17:40

Uplink 470.025 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 15.93 dem
Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 MHz
40 Offfet 44 dB
LA
T L
10 D2 -11.5 dBn|
5 D1 -18.5 dBm
bl A A it
i Ao " " M Ll ip byl
Vil 4 A
-60
Center 2.515 GHz 497 MHz/

Span 4.97 GHz

Date: 4.NOV.2009 13:58:22

Page 39 of 86



(N) Nemko

Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 15.13 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 479785000000 MHz

40 Offfet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

I .
L PO NI e bk i
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:57:41

Uplink 491.025 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 17.54 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHzZ

40 Offfet 44[dB

D2 —[[1.5 dBm

R R TR TITTY A TN WYPYR P
IR | T " R YR
-40

-50

-60

Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:41:59

Uplink 490.000 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 15.83 der

Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

oad TOPOROY | PPYRY RO ATIT | e o A\MMMM‘

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:57:11

Uplink 501.000 MHz, OpenSky modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 5.3

15.3
Ref 40 dBm Att 10 dB SWT 30 ms 499.66500000

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

bbb ks "

el IRV T, (v

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:42:46
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, OpenSky modulation

RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offget 44 |dB
D2 -j1.5 dBm|
D1 -18.% dBn
A rm

" i gshpitdidsidreo ok b i st

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:43:17
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, TETRA modulation

Ref 30 dBm

RBW 1 WMHZ
VBW 3 MHz

Att 15 dB SWT 30 ms

Marker 1 [T1 ]
39.99 dBm
449.965000000 MHz

30 Offfet 42]5 dB
20

U |,

o

b2 -3 dBm

-20 D1 20 diBm

e S

M

30

|

W gl

-70

Center 2.515 GHz

Date: 4.NOV.2009 12:02:27

497 WMHz/

Span 4.97 GHz

Downlink 469.975 MHz, TETRA modulation

“REW 1 Mz Varker 1 [T1 1
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz
30 offfet 425 @
2 -13 dBm
20 {{|p2 —20 gem
" ] A Lol a4t
WW [ y \ bt
oy e
a0
70
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:00:33

Downlink 460.000 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBn
Ref 30 dBm Att 15 dB SWT 30 ms 459905000000 MHz
30 Offjet 42.5 dB
20
1 PK
10 :
o
-10
D2 -13 dBm
-20 D1 20 dBm
sl bk, il M " o d A A, |
T g By
g bl s
-70
Center 2.515 GHz 497 MHz/ Span 4.97 Ghz

Date: 4.NOV.2009 12:01:38

Downlink 470.025 MHz, TETRA modulation

5& RBW 1 MHz varker 1 [T1 ]
VBW 3 MHz 39.96 den
Ref 40 dBm Att 10 dB ST 30 ms 469845000000 Mz
20 offfet 44 db
LAl
[ViEev]
L
20 M 02 -11.5 denl
—o—[[or -18.5 dem
L N TTTTET B R vy Aotk R
~ ” i A " W Al Lads
YA i
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:36:40
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, TETRA modulation
® \R/:a ; ::i Marker 1 [T1 ]

39.42 dBm
Ref 4Q dBm Att 10 dB SWT 30 ms 479.785000000 MHz
40 Offfet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

N m““m 1 u.hm'n i

o
“"A i g

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:36:05

Downlink 491.025 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]

ven 3 e 41.05 don
Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz
40 Offfset 44 |dB

LAl
B D2 -[1.5 dem
D1 -18 dBm
bt 4

W —— N '
40
50
o0
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:15:38

Downlink 490.000 MHz, TETRA modulation
® e

Ref 40 dBm Att 10 dB SWT 30 ms

Marker 1 [T1 ]
40.32 der
489725000000 MHz

a0 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

) 4 bl el
, L

st o g i i

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:35:28

Downlink 501.000 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 38.81 dBm
Ref 40, dBm Att 10 dB SWT 30 ms 499665000000 MHz

40 Offfiet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

andlh it

I bt LA il bt il |

i " L A Yourddy
-0
-50
-60

start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:16:42
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 511.975 MHz, TETRA modulation

® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 38.94 den
Ref 40, dBm “Att 10 dB SWT 30 ms 512090000000 MHz
20 Offfet 44]ds

52 -[1.5 d&r
b1 -18.4 der
T
NPT oY LT
e

-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:17:48
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 450.025 MHz, TETRA modulation

RBW 1 WHz varker 1 [T1 1
VBW 3 MHz 17.74 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offget 4215 dB
20
UH | ,, ‘
o
10
2 -3 dem
20 |{p1 20 ger f
I Y bbb ity I
I ey o E
ol Hu“‘w“‘"‘“h, R ¥ ? Ll W
AL i
70
Start 30 MHz 497 MHz/

Stop 5 GHz

Date: 4.NOV.2009 13:18:45

Uplink 469.975 MHz, TETRA modulation

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 18.26 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz

30 Offfet 42]5 dB

1]

(Al
I L
2 -3 dBm
-20||p2 —20 giBm
i kil |

o b " T,
% » A v“l o)
" A
-40
-70
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:19:42

Uplink 460.000 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 18.01 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 MHz

30 Offfet 42.5 dB

20
L
o
-10
D2 -13 dBm
-20 D1 -20 dBm
b Uinutn o N
b el bpp b bbbl
M!)S i

-70

Start 30 WHz 497 MHz/ Stop 5 GhHz

Date: 4.NOV.2009 13:19:07

Uplink 470.025 MHz, TETRA modulation
® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 17.34 dBm

Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 MHz
40 Offfet 44 dB
LA
ME 1]
L
10 D2 -11.5 dBn|
5 D1 -18.5 dBm
IR TS Y 1Y R R AT
P 1 kbl A i
" W
-60
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:03:28
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.40 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 479785000000 MHz

40 Offfet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

R R, At st e

P h

-60

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:03:54

Uplink 491.025 MHz, TETRA modulation

RBW 1 MHz varker 1 [T1 ]
VBW 3 MHz 18.47 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz
40 Offfet 4a|dB
LAl
1
B D2 -[1.5 dem
b1 -18.% dem
PR
R AT P T
VR | PR e | # o
-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:48:50

Uplink 490.000 MHz, TETRA modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.78 dBn
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

-~ A R RN Ry

iy
L B

-60

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:04:27

Uplink 501.000 MHz, TETRA modulation
® RBW 1 MHz Marker 1 [T1 ]

VBW 3 MHz 17.01 dBm
Ref 40 dBm Att 10 dB SWT 30 ms

40 Offfet 44 dB

499.665000000 MHz

D2 -11.5 den|

D1 -18.5 dBm

N PTG STTYTNI ATRAPA: g e oo A
PP i b g
—a0
-0
60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:48:16
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, TETRA modulation

Ref 40 dBm

RBUW 1 MHZ
VBW 3 WMHZ
“Att 10 dB SWT 30 ms

Marker 1 [T1 ]
16.91 dBm
512090000000 MHz

40 Offfet 44]dB

DZ 1.5 dbm|

D1 -18.% dBm

Start 30 MHz

Date: 4.NOV.2009 14:47:46

497 MHz/

Stop 5 GHz
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, CQPSK modulation

REW 1Mz warker 1 [T11
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offset 4215 dB
20
uE |, ‘
o
"
2 |3 dan
20 |||pr 20 dor
BT AT YY) N .
| I oot i
—y Dipbatp

-70

Center 2.515 GHz 497 WHz/ Span 4.97 GhHz

Date: 4.NOV.2009 12:08:20

Downlink 469.975 MHz, CQPSK modulation

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz

30 Offfet 42]5 dB

2 -3 dBm

—20|f|p2 20 dem
N Frm b M bl i L]

AT i el Wity e =08
L Gl

-70

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:09:19

Downlink 460.000 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBn
Ref 30 dBm Att 15 dB SWT 30 ms 459905000000 MHz
30 Offfet 42.5 dB
20
1 PK
10 :
o
-10
D2 -13 dBm
-20 D1 -20 dBm
i bl
) iy T FRTTTYAR
e L ok \ " e byl
bt Ml s il
-70
Center 2.515 GHz 497 MHz/ Span 4.97 Ghz

Date: 4.NOV.2009 12:08:52

Downlink 470.025 MHz, CQPSK modulation

5;}; RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.30 dBm

Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 MHz

40 Offfet 44 dB

[Vied]

b2 -11.5 dBn]

D1 -18.5 dBm

| RN RO AR
hadl il

b bl
bl i i

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:41:33
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, CQPSK modulation

® RBW 1 MHz Marker 1 [T1 ]
VBN 3 Mz 39.47 dem

Ref 4Q dBm Att 10 dB SWT 30 ms
40 Offfet 44[dB

479.785000000 MHz

D2 —[[1.5 dBm

D1 -18.% dBm

o L il
(Ll

|

, N Lk
TR T T e e A

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:41:08

Downlink 491.025 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 41.07 dem
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHzZ

40 Offffet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

n Y,

ah b cund loa b, Lol L S M ] i ' A il
i i haed

-a0

-50

-60

start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:24:09

Downlink 490.000 MHz, CQPSK modulation

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 20.22

Ref 40 dBm Att 10 dB SWT 30 ms

dem
489.725000000 MHz

a0 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

wm\' .vw Lol e s ik b it '“MMIW!%!! h

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:40:39

Downlink 501.000 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.42 dBm
Ref 401 dBm Att 10 dB SWT 30 ms 499665000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

T PN SN
PP SORY N TR T Y T
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:24:36
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 511.975 MHz, CQPSK modulation

® RBW 1 MHz Marker 1 [T1 ]
veW 3 Mz 39.16 dem
Ref  401dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offfet 44 |dB
D2 -j1.5 dBm|

D1 -18.% dBm
i vl b

T
60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:25:13
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(N) Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL

Specification: FCC Part 90

Uplink 450.025 MHz, CQPSK modulation

RBW 1 WMHZ

Uplink 460.000 MHz, CQPSK modulation

Marker 1 [T1 ] RBW 1 MHz Varker 1 [T1 ]
VBN 3 MHz 17.26 dBm VBW 3 MHz 18.32 dén
Ref 30 dBm Att 15 dB SUT 30 ms 449965000000 WHz Ref 30 dBm Att 15 dB ST 30 ms 459905000000 Mz
30 Offget 42/5 dB 30 Offget 42.5 dB
20 1 P
N
UH | ,, ‘ N ‘
o o
10 -10
D2 3 dBm D2 -13 dBm
-20 D1 -20 giBm L -20 D1 -20 dBm
Ak 1Lt PN | PRTPTIPY Ay | el L
T Ml . il "
. " Wbl Kl iAo PO RPTRITTY T o f ren t ) i
= Al

-70 -70

Start 30 MHz 497 WMHz/

Stop 5 GHz Start 30 WHz 497 MHz/ Stop 5 GhHz

Date: 4.NOV.2009 13:14:58

Uplink 469.975 MHz, CQPSK modulation

Date: 4.NOV.2009 13:14:35

Uplink 470.025 MHz, CQPSK modulation

“RBW 1 MHz Marker 1 [T1 ] RBW 1 MHz varker 1 [T1 1
VBW 3 MHz 18.12 dBm VBW 3 MHz 16.43 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz Ref 40 dBm Att 10 dB SWT 30 ms 469.845000000 MHz
30 offfet 42]5 dB 20 offfet 44 db
1 (Al LAl
[Vied]
L L
2 -3 dBm
—20|[p1 -20 dem -~ i -10 55 5T &5
, T N .
| b sk ol i A B
ik Panlel —5—[{o1 -18.5 dem
. | ok . o by 1Y | PRSI (T PPeTS |  Y e
a0 WAl 4 ko " i il
-70 -60
Start 30 MHz 497 MHz/ Stop 5 GHz

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:14:12 Date: 4.NOV.2009 13:59:25
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 481.000 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.24 dBm

Ref 40 dBm Att 10 dB SWT 30 ms 479.785000000 MHz

40 Offsget 44 |dB

(Al
= D2 -Jl1.5 dBm
D1 -18 dBm

o | Aol s LA A b

¥ 0
Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 14:00:05

Uplink 491.025 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 18.81 dBm

Ref 40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz

40 Offget 44 |dB
LAl
1
. D2 -J1.5 dBm
D1 -18 dBm
bl PR TR PN TR Y AR
. JRRTT SRTET (T AR AR W 1) W h LT b
L
-a0
-50
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:44:56

Ref

Uplink 490.000 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.89 dBn

40 dBm Att 10 dB SWT 30 ms 489.725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

"
1 | TR T PO T TR e A g gy

-60

Center 2.515 GHz 497 MHz/

Span 4.97 GHz

Date: 4.NOV.2009 14:00:40

Uplink 501.000 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.74 dBn
Ref 40 dBm Att 10 dB SWT 30 ms 499665000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

" w PN IO Lubil ol bt
IS Mo Y ! v Y

-0

-50

-60

start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:44:26
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Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink 511.975 MHz, CQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
Ref 40 dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offget 44 |dB
[ A]
D2 1.5 dBm|
D1 -18.% dBm

bl it sk 1L T L
W TVAT YT " v
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:43:56
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 450.025 MHz, WCQPSK modulation

ROV 1 Wz Varker 1 [T1 1
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 449.965000000 MHz
30 Offset 4215 dB
.
WE |, ‘
0
10
2 13 dbn
20 |[or 20 der

PR YT J'mmx..wmuu. bt T

W@W\W, ‘
il ““WI*

-70

Center 2.515 GHz 497 WHz/ Span 4.97 GhHz

Date: 4.NOV.2009 12:10:54

Downlink 469.975 MHz, WCQPSK modulation

“RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 469.845000000 MHz

30 Offfet 42]5 dB

2 -3 dBm

—20 D1 20 ¢iBm

PRIV FRTITE Y Py
O (N e

IO TR PP e /7 (PN B AR VP T

-70

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 12:10:06

Date:

[Vied]

Date:

Downlink 460.000 MHz, WCQPSK modulation

REW LMz marker 1 [TL3
VBW 3 MHz 39.99 dBm
Ref 30 dBm Att 15 dB SWT 30 ms 459.905000000 MHz
30 Offsget 42.5 dB
20
M ‘
o
0
D2 -13 dBm
<20 J|{o1 20 aom
|l Lt by TR TP Ty b o il
I T R e ‘
7o

Center 2.515 GHz 497 MHz/ Span 4.97 Ghz

4.NOV.2009 12:10:30

Downlink 470.025 MHz, WCQPSK modulation

RBW 1 MHz Varker 1 [T1 ]
VBW 3 MHz 39.91 den
Ref 40 dBm Att 10 dB ST 30 ms 469845000000 Mz
20 offfet 44 db
LAl
L
20 052 -11.5 denl
—o—1{or -18.5 den
" bbb NP
vl y “ ) Mool
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

4.NOV.2009 13:48:11
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink 481.000 MHz, WCQPSK modulation
& o

Marker 1 [T1 ]
39.44 dBm
479785000000 MHz

D2 —[[1.5 dBm

D1 -18.% dBm

W b L b ad s s A WU‘ML’:"\ e L
Ld 1&}!% g

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:47:32

Downlink 491.025 MHz, WCQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 20.97 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHzZ

40 Offffet 44[dB

D2 —[[1.5 dBm

D1 -18.% dBm

I A P Ul b
MJ“ L

T P TR WMW

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:28:20

Downlink 490.000 MHz, WCQPSK modulation
&® e

Marker 1 [T1 ]
40.32 der
489725000000 MHz

D2 -11.5 den|

D1 -18.5 dBm

1ol Ml i iRy ks

Ll v

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 13:46:08

Downlink 501.000 MHz, WCQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 39.37 dBm
Ref 401 dBm Att 10 dB SWT 30 ms 499665000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

N T T Yl b bbb
o

-40

-50

-60

Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:28:48
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Downlink 511.975 MHz, WCQPSK modulation

® RBUW 1 MHz
VBW 3 MHZ

Marker 1 [T1 ]
39.03 dBm

Ref  40;dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offfet 44 |dB
D2 1.5 dBm|
D1 -18.% dBm
| "

| u ™ e i
50
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:29:37
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Uplink 450.025 MHz, WCQPSK modulation Uplink 460.000 MHz, WCQPSK modulation

REW 1 MHz Marker 1 [T1 ] RBW 1 Mz varker 1 [T1 ]
VBW 3 MHz 17.72 dem VBI 3 WHZ 17.87 den
Ref 30 dBm Att 15 dB SWT 30 ms 449965000000 MHz Ref 30 dem Att 15 d8 SWT 30 ms 459.905000000 Nz
30 Offget 4215 dB 30 Offget 42.5 dB
20 20 1
T
ME | ,, 10
I .
o o
10 -10
D2 3 dBm D2 -13 dBm
-20 D1 -20 giBm -20 D1 -20 dBm
L L | TN T Y ,
ek ity Wt o] - IR TRTR IR IYTSWY P e il Ak e i
b ol el g " "
70 -70
Start 30 MHz 497 WHz/ Stop 5 GHz Start 30 WHz

497 MHz/ Stop 5 GhHz

Date: 4.NOV.2009 13:12:12

Uplink 469.975 MHz, WCQPSK modulation

Date: 4.NOV.2009 13:12:39

Uplink 470.025 MHz, WCQPSK modulation

“RBW 1 MHz Marker 1 [T1 ] ® RBW 1 MHz Varker 1 [T1 1
VBW 3 WHz 17.88 dBm VBW 3 MHz 17.14 dem
Ref 30 dem Att 15 de SWT 30 ms 469845000000 MHz Ref 40 dem Att 10 d8 SWT 30 ms 469845000000 NHz
30 offfet 42]5 dB 20 offfet 44 db
1 (Al LAl
[ViEev] 1
u L
2 13 dem
20 ||p2 —20 den A - h -10 55 5T &5
T TR W IO A
PP . " bpstelinbivhead o
M‘w I WA A w"" e M D1 -18.5 dBm
W 20
el ik Aot B e
0. o1 alvvhandel ey A onpvipbayy
70 -60
Start 30 WHz 497 WHz/ Stop 5 GHz Start 30 WHz 497 WHz/ Stop 5 Ghz

Date: 4.NOV.2009 13:13:16 Date: 4.NOV.2009 13:54:42
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Uplink 481.000 MHz, WCQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.21 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 479785000000 MHz

40 Offfet 44[dB

[1.5 dem

D1 -18.% dBm

e sl nLAJ.:"u‘

o Lo bbb Ll
M

-60

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:55:29

Uplink 491.025 MHz, WCQPSK modulation

RBW 1 MHz varker 1 [T1 ]
VBW 3 MHz 18.76 dBm
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz
40 Offfet 4a|dB
LAl
1
I D2 -[1.5 dem
b1 -18.% dem
bl T halivi TR TR
(PP | n g 4
-40
-50
-60
Start 30 MHz 497 WHz/ Stop 5 GHz

Date: 4.NOV.2009 14:41:00

Uplink 490.000 MHz, WCQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 17.05 dBn
Ref 40 dBm Att 10 dB SWT 30 ms 489725000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

el b Ll iR Wb i

T s

Center 2.515 GHz 497 MHz/ Span 4.97 GHz

Date: 4.NOV.2009 13:56:20

Uplink 501.000 MHz, WCQPSK modulation

\é; RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 16.72 dBn
Ref 40 dBm Att 10 dB SWT 30 ms 499665000000 MHz

40 Offfet 44 dB

D2 -11.5 den|

D1 -18.5 dBm

ol bt b . |
Aol Lt s bma i il " i
f
-a0
-50
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:40:04
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Uplink 511.975 MHz, WCQPSK modulation

RBW 1 MHz Marker 1 [T1 ]
VBW 3 WHz 16.48 der
Ref 40 dBm “Att 10 dB SWT 30 ms 512.090000000 MHz
40 Offget 44 |dB
D2 -j1.5 dBm|
D1 -18.% dBr
m "
Lo Lt e IR L WA Prllooasl,
i
-60
Start 30 MHz 497 MHz/ Stop 5 GHz

Date: 4.NOV.2009 14:39:15
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Clause 90.210 Radiated Spurious Emissions

Except as indicated elsewhere in this part, transmitters used in the radio services governed by this part must comply
with the emission masks outlined in this section. Unless otherwise stated, per paragraphs (d)(4), (e)(4), and (m) of
this section, measurements of emission power can be expressed in either peak or average values provided that
emission powers are expressed with the same parameters used to specify the unmodulated transmitter carrier power.
For transmitters that do not produce a full power unmodulated carrier, reference to the unmodulated transmitter
carrier power refers to the total power contained in the channel bandwidth. Unless indicated elsewhere, the Table
below specifies the emission masks for equipment operating in the frequency bands governed under this part.

Test Results:

Pass

Additional Observations:
The Spectrum was searched from 30MHz to the 10™ Harmonic.

All measurements were performed using a Peak Detector with 100 kHz RBW
below 1 GHz and a 1 MHz RBW above 1 GHz at a distance of 3 meters.

After field strength measurements, substitution measurements were performed in
order to comply with ERP requirements.
Radiated Spurious emissions were tested with =80 dBm CW at the input of the
EUT and 50 Q termination at the output.
Theoretical field strength limit equivalent to —20 dBm is 75.23 dBuV/m.

UL/DL Channel Frequency, MHz Field Strength, dBpV/m Limit, dBuV/m Margin, dB
912.430 65.41 75.23 9.82
Low 1624.050 56.68 75.23 18.55
1824.950 63.66 75.23 11.57
918.310 71.15 75.23 4.08
Uplink Mid 1624.000 56.15 75.23 19.08
1836.700 59.76 75.23 15.47
1407.400 60.78 75.23 14.45
High 1876.500 60.89 75.23 14.34
2345.700 56.86 75.23 18.37
1176.050 51.96 75.23 23.27
Low 1804.950 54.37 75.23 20.86
2256.100 54.17 75.23 21.06
Downlink . 1176.000 53.47 75.23 21.76
Mid 1623.950 55.15 75.23 20.08
1816.500 58.42 75.23 16.81
High 1175.950 52.76 75.23 22.47
1392.450 56.77 75.23 18.46

Frequencies that were less than 20 dB below the theoretical limit were re-measured using substitution

method:

Frequency, MHz SG out, dBm AG, dBd CL,dB ERP, dBm Limit, dBm Margin, dB
912.430 -29.4 -1.05 11.71 —42.16 -20.0 12.16
918.310 —21.9 —1.05 11.79 —34.74 —20.0 14.74
1824.950 —26.5 6.15 16.88 —-37.23 —20.0 17.23
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Clause 90.213 Frequency Stability

a) Unless noted elsewhere, transmitters used in the services governed by this part must have a minimum frequency
stability as specified in the following Table.
Minimum Frequency Stability

parts per million (ppm)
Frequency range Fixed and base stations ~ Mobile stations Over 2 watts or less output
(MHz) 2 watts output power power
Below 25 100 100 200
25-50 20 20 50
72-76 5 --- 50
150-174 50 5 50
216-220 1.0 --- 1.0
220-222 0.1 1.5 1.5
421-512 2.5 5 5
806-809 1.0 1.5 1.5
809-824 1.5 2.5 2.5
851-854 1.0 1.5 1.5
854-869 1.5 2.5 2.5
896-901 0.1 1.5 1.5
902-928 2.5 2.5 2.5
929-930 1.5 --- ---
935-940 0.1 1.5 1.5
1427-1435 300 300 300
Above 2450 --- --- ---

Test Results: Pass

Additional Observations:

The tested booster uses the same LO for down- and up-frequency conversion in the
signal-processing chain; therefore the transmitted signal is identical in frequency to
the received signal. This was verified by measuring the transmitted (output) signal
frequency with a frequency counter that was phase-locked to a signal generator used
to generate input RF signal. Measured frequency deviation was 0 Hz and the DUT
was deemed to comply with frequency stability requirement.
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Clause 2-11-04/EAB/RF Occupied Bandwidth

Using an RBW of 300 Hz or 1 % of the emission bandwidth, The spectral shape of the output should look similar to
the input for all modulations.

Test Results: Pass
Additional Observations:

450-470 MHz range:

Downlink, Motorola HPD modulation out Motorola HPD modulation in
“RBW 1 kHz Marker 1 [T1 ] RBW 1 kHz tarker 1 [T1 ]
VBW 10 kHz 32.76 dBm VBW 3 kHz -61.50 dBm
Ref 40 dBm Att 20 dB SWT 100 ms 451.210897436 MHz Ref -50 dBm “Att O dB SWT 50 ms 451.211700000 MHz
40 Offset 462 dB N -50
2
20 W LA g [A]
=g

20

T T
]S
a o

=
£

40 I

-50

-60 -150

Center 451.2125 MHz 10 kHz/ Span 100 kHz Center 451.212 MHz 5 kHz/ Span 50 kHz
Downlink, CQPSK modulation out CQPSK modulation in
® RBW 1 kHz Varker 1 [T1 1 ® RBW 1 kHz tarker 1 [T1 ]

VBW 10 KkHz : 3288 dem VBW 3 kHz -60.66 dBm
Ref 40 dBm Att 20 dB SWT 100 ms 51215544872 Nz Ref -50 dBm Att 0 dB SWT 50 ms 451.211100000 MHz
20 Offfet 46]2 dB -50

1

PNFAA, LAl ¥ LA]

1 il R M \/’\/V\_\
A i
20 }
10 -80
-90

I ] ] .

-130

50 -140

-60 -150
Center 451.2125 MHz 10 kHz/ Span 100 kHz Center 451.212 MHz 5 kHz/ Span 50 kHz
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450-470 MHz range:
Qownlink, LSM modulation out
& Vo 10 100z

Ref 40 dBm Att 20 dB SWT 100 ms

Marker 1 [T1 ]
33.81 dem
451.211057692 MHz

a0 Offfet 46]2 dB
1

% /_,MW\\

20

"]

-60

Center 451.2125 MHz 10 kHz/

Span 100 kHz

Downlink, OpenSky modulation out

RBW 1 kHz
VBW 10 kHz
SWT 100 ms

Ref 40 dBm Att 20 dB

Marker 1 [T1 ]
33.45 dBm
451.210576923 MHz

a0 Offfet 46.2 de )

. o

.

Center 451.2125 MHz 10 kHz/

Span 100 khz

LSM modulation in

@

Ref -50 dBm “Att 0 dB

“RBW 1 kHz
VBW 3 kHz
SWT 50 ms

Marker 1 [T1 ]
-58.99 dBm
451.212200000 MHz

-60
]

\

-150

Center 451.212 MHz

OpenSky modulation in

5 kHz/

Span 50 kHz

RBW 1 kHz Marker 1 [T1 ]
VBW 3 kHz -60.96 dBm
Ref -50 dBm Att O dB SWT 50 ms 451.210000000 MHz
=
.
[~
=

i

R

N

-150

Center 451.212 MHz

5 kHz/

Span 50 kHz
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450-470 MHz range:
Qownlink, WCQPSK modulation out
& Vo 20 iz

Ref 40 dBm Att 20 dB SWT 100 ms

Marker 1 [T1 ]

32.03 dem

451.214262821 NHz

a0 Offfet 46]2 dB
1
30

AT

My

Center 451.2125 MHz 10 kHz/

Downlink, TETRA modulation out

Span 100 kHz

RBW 1 kHz Marker 1 [T1 ]
VBW 10 kHz 32.55 dBm
Ref 40 dBm Att 20 dB SWT 100 ms 451.211057692 MHz

40 Offfet 46.2 dB N

w0 Ly |

/ \

. o

I\ g

Center 451.2125 MHz 10 kHz/

Span 100 khz

WCQPSK modulation in
® VoW 3w

Ref -50 dBm Att O dB SWT 50 ms

AT
" ~N

Marker 1 [T1 ]
61.37 dBm
451.214000000 MHz

-130

-140

-150

Center 451.212 MHz 5 kHz/

TETRA modulation in

Span 50 kHz

RBW 1 kHz Marker 1 [T1 ]
VBW 3 KkHz -61.82 dBm
Ref -50 dBm Att 10 dB SWT 100 ms 466.213100000 MHz
50
|| LAl
|

-

-150

Center 466.2125 MHz 10 kHz/ Span 100 kHz
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450-470 MHz range:
Uplink, Motorola HPD modulation out

@ RBW 1 kHz
Marker
VBW 10 kHz

1 [T ]
13.39 dBn

Ref 35.5 dBm Att 15 dB SWT 100 ms 466.213141026 MHZ
offget 462 dB
%
.
T kaw "
Center 466.2125 MHz 10 kHz/ Span 100 kHz

Uplink, CQPSK modulation out
&

RBW 1 kHz

Varker 1 [T1 1
VBW 10 kHz 14.11 dBm
Ref 35.5 dBm Att 15 dB SWT 100 ms 466.210897436 MHz
offget 46.2 dB ‘l
L]
e
[ 1

3% ’“\Jwvu
50
Center 466.2125 MHz 10 kHz/ Span 100 kHz

Motorola HPD modulation in

® “RBW 1 kHz
VBW 3 kHz

Marker 1 [T1 ]

61.50 dBm
Ref -50 dBm Att O dB SWT 50 ms 451.211700000 MHz
=

& LA

. ‘////f/’ \\\\\4
-100
110
g \/\_/\Nl
50
Center 451.212 MHz 5 kHz/ Span 50 kHz

CQPSK modulation in
@

“RBW 1 kHz  Marker 1 [T1 ]
VBW 3 kHz 60.66 dBm
Ref -50 dBm Att 0 dB SWT 50 ms. 451.211100000 MHz
50
1
LA

o | Y
=

-130
-140
-150
Center 451.212 MHz 5 kHz/ Span 50 kHz
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450-470 MHz range:
Uplink, LSM modulation out
@ w30 ke

Ref 35.5 dBm Att 15 dB SWT 100 ms

Marker 1 [T1 ]
16.09 dBm
466.211858974 MHz

Offfet 46]2 dB
30

2 4]

MMWW

Center 466.2125 MHz 10 kHz/

RBW 1 kHz
VBW 10 kHz
SWT 100 ms

%plink, OpenSky modulation out

Ref 35.5 dBm Att 15 dB

Span 100 kHz

Marker 1 [T1 ]
14.26 dBn
466.212010231 MHz

offfet 46.2 dB

[
]

I N

Yt

"

g

Center 466.2125 MHz 10 kHz/

Span 100 kHz

LSM modulation in

®

“RBW 1 kHz Marker 1 [T1 ]
VBW 3 kHz 58.99 dBm
Ref -50 dBm “Att 0 dB SWT 50 ms 451.212200000 MHz
-50
il L~

-150

Center 451.212 MHz

5 kHz/ Span 50 kHz

OpenSky modulation in

RBW 1 kHz Marker 1 [T1 ]
VBW 3 kHz -60.96 dBm
Ref -50 dBm Att 0 dB SWT 50 ms 451.210000000 MHz
-50
E LA

’J\//\’\_IMW\

N

N

-150

Center 451.212 MHz

5 kHz/ Span 50 kHz
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450-470 MHz range:
Uplink, WCQPSK modulation out
@ w30 ke

Ref 35.5 dBm Att 15 dB SWT 100 ms

Marker 1 [T1 ]

14.11 dBm

466.215544872 NHz

Offfet 46]2 dB
30

LA
I - -
- VA ﬂA\”‘M 08
Center 466.2125 MHz 10 kHz/ Span 100 kHz
Uplink, TETRA modulation out
“RBW 1 kHz Marker 1 [T1 ]
VBW 3 kHz 12.86 dBm
Ref 30 dBm Att 20 dB SWT 100 ms 466.212100000 MHz
30 Offpet 462 dB
20 LA
1 PK] a
/ 1 N
fo ~7 bt
~60

Center 466.2125 MHz 10 kHz/

Span 100 kHz

WCQPSK modulation in
® VoW 3w

Ref -50 dBm Att O dB SWT 50 ms

AT
" ~N

Marker 1 [T1 ]
61.37 dBm
451.214000000 MHz

-130

-140

-150

Center 451.212 MHz 5 kHz/ Span 50 kHz

TETRA modulation in
®

RBW 1 kHz Marker 1 [T1 ]
VBW 3 KkHz -61.82 dBm
SWT 100 ms 466.213100000 MHz

Ref -50 dBm Att 10 dB

50

| LAl

-
S

3|
&

-150

Center 466.2125 MHz 10 kHz/ Span 100 kHz
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470-490 MHz range:
Downlink, Motorola HPD modulation out

Ref 40 dBm

RBW 1 kHz
VBW 3 kHz
Att 25 dB SWT 100 ms

e

1 Py

40 Offget 40 (dB
) Widea¥ -
o
° ijwjvﬁ \NRJW%MJHfﬂvﬂi
:
Center 481 MHz 10 kHz/ Span 100 kHz
Date: 4.NOV.2009 11:26:49
Downlink, CQPSK modulation out
® REW 1 kiz
VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms
o oreer o
LA, A LA]
A

g

Center 481 MHz

Date: 4.NOV.2009 11:28:00

10 kHz/

Span 100 kHz

Motorola HPD modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
0
-s0
i Py
.
-0
-80
-90
-100
}Cﬁu»l K»kﬂvﬂh
-t
-140
Center 481 MHz 10 kHz/ Span 100 kHz
Date: 6.NOV.2009 09:10:06
<8> RBW 1 kifz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
0
[u LAl

[Vie]

T

o

-

AN

-140

Center 481 MHz

Date: 6.NOV.2009 09:11:51

10 kHz/

Span 100 kHz
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470-490 MHz range:
Downlink, LSM modulation out LSM modulation in

RBW 1 kHz RBW 1 kHz
VBW 3 kHz VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms Ref -40 dBm Att 5 dB SWT 100 ms
40 Offget 40 (dB -40
50 L] .
UHI | ,, ‘ .

L e ;

20 -100
B M, WW W[\,WMW
-
-60 -140
Center 481 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:25:54 Date: 6.NOV.2009 09:13:29

Downlink, OpenSky modulation out OpenSky modulation in
@

RBW 1 kHz RBW 1 kHz
VBW 3 kHz VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

Ref 40 dBm Att 25 dB SWT 100 ms

/wl‘”\"‘“'w LAl L ) PV LA

. il
, / Y / \
/ \ [ \

40 Offfet 40[dB

-140

Center 481 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:28:42 Date: 6.NOV.2009 09:11:09
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470-490 MHz range:

Downlink, TETRA modulation out

RBW 1 kHz
VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms

40 Offfet 40[dB

a0

20

10

-60

Center 481 MHz 10 kHz/

Date: 4.NOV.2009 11:22:45

Downlink, WCQPSK modulation out
@

Span 100 kHz

REW 1 kiz
VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms
20 offfet 4ojas
Al
[V ]
1Py
"
1
10 WA/\VW
20
30
60
Center 481 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:25:11

TETRA modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
o
0
P
w0
70
0
%0
100
A, W W SNV
Y
140
Center 481 WMHz 10 kHz/ Span 100 kHz
Date: 6.NOV.2009 09:02:13
<%> RBW 1 Kz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

J— I\

Pl N

I 7 il

Center 481 MHz 10 kHz/

Date: 6.NOV.2009 09:12:41

Span 100 kHz
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470-490 MHz range:

Uplink, Motorola HPD modulation out
@

RBW 1 kHz
VBW 3 kHz

e

Ref 20 dBm Att 5 dB SWT 100 ms

20 Offsget 40 (dB

10

o

10

20

i M, |
"

80

Center 481 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:14:21

RBW 1 kHz

Uplink, CQPSK modulation out
@

Ref 20 dBm

Att 5 dB

VBW 3 kHz
SWT 100 ms

20 Offfet 40[dB

1 Py

i

Center 481 MHz

Date: 4.NOV.2009 11:18:15

10 kHz/

Span 100 kHz

Motorola HPD modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
a0
_s0
R
0
-70
-80
-90
-100
W Mﬂ"
-
-140
Center 481 MHz 10 kHz/ Span 100 kHz
Date: 6.NOV.2009 09:10:06
<%> RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
20
L. [u LA]
W)
[ e &q
[Viev]
/’//v *M.\A\
-90
-100
-310
—-
-140
Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:11:51
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470-490 MHz range:
Uplink, LSM modulation out

Ref 20 dBm

RBW 1 kHz
VBW 3 kHz
Att 5 dB SWT 100 ms

20 Offfet 40[dB

10
e

K

-80

Center 481 MHz

Date: 4.NOV.2009 11:19:02

10 kHz/

RBW 1 kHz

%plink, OpenSky modulation out

Ref 20 dBm

VBW 3 kHz
Att 5 dB SWT 100 ms

Span 100 kHz

20 Offfet 40[dB

1 Py

FAAEN

)

Center 481 MHz

Date: 4.NOV.2009 11:16:24

10 kHz/

Span 100 kHz

LSM modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

0

-140

Center 481 MHz 10 khz/ Span 100 khz

Date: 6.NOV.2009 09:13:29

OpenSky modulation in

RBW 1 kHz
VBW 3 KHz

Ref -40 dBm Att 5 de SWT 100 ms

BT

L M) I (Al

= il
/ \

-140
Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:11:09
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470-490 MHz range:
%plink, TETRA modulation out

RBW 1 kHz
VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms

20 Offfet 40[dB

10

0

-80

Center 481 MHz 10 kHz/

Date: 4.NOV.2009 11:20:40

Uplink, WCQPSK modulation out
@

RBW 1 kHz
VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms

Span 100 kHz

20 Offfet 40[dB

[Viev] M

I / i

Center 481 MHz 10 kHz/

Date: 4.NOV.2009 11:12:22

Span 100 kHz

TETRA modulation in
®

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
o
0
P
-
70
0
%0
100
A, W W SNV
Y
140
Center 481 WMHz 10 kHz/ Span 100 kHz
Date: 6.NOV.2009 09:02:13
<%> RBW 1 Kz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

J— I\

Pl N

I 7 il

Center 481 MHz 10 kHz/

Date: 6.NOV.2009 09:12:41

Span 100 kHz
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

490-512 MHz range:
Downlink, Motorola HPD modulation out

RBW 1 kHz
VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms

40 Offget 40 (dB
3
U | ,,

10

-60

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:32:40

Downlink, CQPSK modulation out
@

RBW 1 kHz
VBW 3 KkHz
Ref 40 dBm Att 25 dB SWT 100 ms

40 Offfet 40[dB

/\VMV\'J
T PH ﬁ] ‘\‘V\w
e "

[ i)

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:34:47

Motorola HPD modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

a0

Center 481 MHz 10 khz/ Span 100 khz

Date: 6.NOV.2009 09:10:06

CQPSK modulation in
@

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

= A i
7 T

Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:11:51
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(N) Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL

Specification: FCC Part 90

490-512 MHz range:
Downlink, LSM modulation out LSM modulation in

RBW 1 kHz RBW 1 kHz

VBW 3 kHz VBW 3 kHz

Ref 40 dBm Att 25 dB SWT 100 ms Ref -40 dBm Att 5 dB SWT 100 ms
40 Offget 40 (dB -40

50 L] .

UHI | ,, ‘ .
10 0
0 80
10 90

W Y W el )

-140

-60

Span 100 kHz

Center 501 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 khz/

Date: 4.NOV.2009 11:36:21 Date: 6.NOV.2009 09:13:29

Downlink, OpenSky modulation out OpenSky modulation in
@

RBW 1 kHz RBW 1 kHz
VBW 3 KkHz VBW 3 kHz
Ref 40 dBm Att 25 dB SWT 100 ms Ref -40 dBm Att 5 dB SWT 100 ms
40 Offfet 40[dB —40
M) I (Al

A L] L.
1P /j"ﬂ
WED =] \

, i N . I / \
/ \ [ |

.
Center 501 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:30:17 Date: 6.NOV.2009 09:11:09
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

490-512 MHz range:

Downlink, TETRA modulation out
®

Ref 40 dBm

RBW 1 kHz
VBW 3 kHz
Att 25 dB SWT 100 ms

40 Offfet 40[dB
30

U | ,,

10

ey

i

-60

Center 501 MHz

Date: 4.NOV.2009 11:36:53

Downlink, WCQPSK modulation out
@

10 kHz/

Span 100 kHz

RBW 1 kHz
VBW 3 KkHz
Ref 40 dBm Att 25 dB SWT 100 ms
40 Offfet 40[dB
1\
A

1 Py

™

Center 501 MHz

Date: 4.NOV.2009 11:35:38

10 kHz/

Span 100 kHz

TETRA modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
o
[A] -50 =
0

-140

Center 481 MHz 10 khz/ Span 100 khz

Date: 6.NOV.2009 09:02:13

WCQPSK modulation in
@

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

LA] L. A, (Al

Pl N
i i

-140

Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:12:41
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

490-512 MHz range:
Uplink, Motorola HPD modulation out
@

RBW 1 kHz

VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms
20 Offfet 40[dB

I
e

-80

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:13:53

Uplink, CQPSK modulation out
@

RBW 1 kHz
VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms

20 Offfet 40[dB

I i " )

* ™

e

1 Py

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:17:43

Motorola HPD modulation in

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
o
o
w©

e T

Center 481 MHz 10 khz/ Span 100 khz

Date: 6.NOV.2009 09:10:06

CQPSK modulation in
@

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

L. [ LA

ST,
I ¢ A\,

Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:11:51
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(N) Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

490-512 MHz range:
Uplink, LSM modulation out LSM modulation in

RBW 1 kHz RBW 1 kHz

VBW 3 kHz VBW 3 kHz

Ref 20 dBm Att 5 dB SWT 100 ms Ref -40 dBm Att 5 dB SWT 100 ms
20 Offfet 40[dB "0

o o0
ME |, 0
.

10 0
20 60
30 “o0

-80 -140
Center 501 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 khz/ Span 100 khz
Date: 4.NOV.2009 11:19:27 Date: 6.NOV.2009 09:13:29

Uplink, OpenSky modulation out OpenSky modulation in
@

RBW 1 kHz RBW 1 kHz
VBW 3 kHz VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms Ref -40 dBm Att 5 dB SWT 100 ms
20 offfet 40|dB a0
LAl L. Pifaal R (Al

z| = ) 7T
A

-80 -140
Center 501 MHz 10 kHz/ Span 100 kHz Center 481 MHz 10 kHz/ Span 100 kHz
Date: 4.NOV.2009 11:16:52 Date: 6.NOV.2009 09:11:09
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

490-512 MHz range:
%plink, TETRA modulation out

RBW 1 kHz
VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms

20 Offfet 40[dB

10

M
[iev]

-80

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:20:09

Uplink, WCQPSK modulation out
@

RBW 1 kHz
VBW 3 kHz
Ref 20 dBm Att 5 dB SWT 100 ms

20 Offfet 40[dB

Mw .
I 4 4 '

.

Center 501 MHz 10 kHz/ Span 100 kHz

Date: 4.NOV.2009 11:12:58

TETRA modulation in
®

RBW 1 kHz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms
o
50
P
w0
70
0
%0
100
A, ““’W W SNV
Y
140
Center 481 WMHz 10 kHz/ Span 100 kHz
Date: 6.NOV.2009 09:02:13
<%> RBW 1 Kz
VBW 3 kHz
Ref -40 dBm Att 5 dB SWT 100 ms

—40

L A, (Al

s G
B P I

Center 481 MHz 10 kHz/ Span 100 kHz

Date: 6.NOV.2009 09:12:41
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Clause 2-11-04/EAB/RF Out of Band Rejection

Plots showing the filter frequency response.

Test Results: Pass
Out of band rejection:

Downlink, 450-470 MHz, 50 kHz filter

® RBW 5 kHz varker 1 [T1 ]
VBW 20 Kz 42.08 dem
Ref 59 dBn Att 10 dB SWT 20 ms 450.999750000 MHz

offfet 44[dB nds [T1]  2.00 dB
BW  §2.500000000 kHz

24.00 dem
1 Pk 440.95875G000 Wz
a0 Temp 2 [T1 nd8]

23.01 dem
441.04125¢000 WHz
30

-40

Center 451 WHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 16:02:53

Downlink, 450-470 MHz, 12.5 kHz filter

® RBW 5 KHz Marker 1 [T1 ]
VEW 20 Kz 43.65 dem
Ref 59 dBm “Att 10 d8 ST 20 ms 451.004250000 HHz
offfet 44 dB nds [111  24.00 db
BW  47.750004000 KHz
a3 LA]

3
1 23.36 dBm
1 Py [\7\ 440.986000000 MHz

f \ Pz e

|
|

441.013750000 MHz

|

10
30

-a0

Center 451 MHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 16:07:02

Downlink, 450-470 MHz, 25 kHz filter

® RBW 5 kHz Marker 1 [T1 ]

VBW 20 kHz 43.66 dBm

Ref 59 dBm Att 10 dB SWT 20 ms 451.009250000 MHz

Offset 44 dB nd8 [T1] 20.00 dB

BW 46.750000000 kHz

£ 1
1 23.85 dBm
23.95 dBm N
w
.
WNWW\I\W«VAWN‘(J I sty Vil
Center 451 MHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 16:05:31

Downlink, 470-490 MHz, 50 kHz filter

® RBW 5 KHz Marker 1 [T1 ]
VBW 20 Kz 41.60 dem
Ref 50 dBm Att 10 dB ST 20 ms 481.001000000 MHz
S0 Offfet 44 dB ndB [T1]  20.00 db
BW 80.000000000 kHz
Temp 1 [T1 ndB [A]

1_PK] / \ 480.9602 MH;
WAXH Tem [T1 nde]
21.49 den
1 T
481.040250000 iz

Center 481 MHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 15:31:03
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Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink, 470-490 MHz, 25 kHz filter Downlink, 470-490 MHz, 12.5 kHz filter

® RBW 5 KHz Marker 1 [T1 ] ® RBW 5 KHz varker 1 [T1 1
VBW 20 kHz 42.98 dBm VBW 20 kHz 42.29 dBm
Ref 50 dBm “Att 10 dB SWT 20 ms 480.991750000 MHz Ref 50 dBm Att 10 a8 SWT 20 ms 481.004250000 MHz
50 Offget 44 |dB 1 ndB [[T1] 2¢.00 dB 50 Offget 44 dB ndB [T1] 20.00 dB
B 46.000000000 KHz BW  28.000000000 kHz
it emp |1 [T1 nd8] [ A] Temp 1 [T1 nd8] (Al

d
21.88 dem
480.985500000 MHz

23.87 dBm
4§0.977250000 MHz
Templo {T1 ngey £T1 nde}

L
1 2 23.48 dBm R
481.023250000 MHz

-

2 22.61 dBm
481.013500000 MHz

oy L

a1 Al A[ \m LTI AW N AP, LY PO Mty . fual MMM \I\’\ gt bt 100 AN ptlaas
it e R R

17 W
LA v N VV'VV ffmed Laniaans T
Center 481 MHz 50 kHz/ Span 500 kHz Center 481 MHz 50 kHz/ Span 500 kHz
Date: 4.NOV.2009 15:36:15 Date: 4.NOV.2009 15:39:18

Downlink, 490-512 MHz, 50 kHz filter Downlink, 490-512 MHz, 25 kHz filter

® “RBW 5 kHz Marker 1 [T1 ] ® RBW 5 Kz Varker 1 [T1 1
VBW 20 kHz 40.19 dBm VBW 20 kHz 39.78 dBm
Ref 50 dBm Att 10 dB SWT 20 ms 500.998750000 MHz Ref 50 dBm Att 10 dB SWT 20 ms 500.998750000 MHz
50 Offfet 44|dB ndaB [T1] _ 24.00 dB 50 Off$et 44 dB ndB [T1]  20.00 dB

Y emp |1 [T1 ndB1 [A] Temp 1 [T1 ndB] (Al

2¢.25 dBm 20.14 dBm

L L
2¢.14 dBm 19.90 dBm
\E 5¢1.040000000 MHz 1 2 501.023000000 MHz

[ T

e Aot P poh s it LS 1 eI AT

-50 -50
Center 501 MHz 50 kHz/ Span 500 kHz Center 501 MHz 50 kHz/ Span 500 kHz
Date: 4.NOV.2009 15:20:21 Date: 4.NOV.2009 15:23:25
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Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Downlink, 490-512 MHz, 12.5 kHz filter

Uplink, 450-470 MHz, 50 kHz filter

® RBW 5 KHz
VBW 20 kHz

Ref 40 dBm Att 10 dB

Marker 1 [T1 ]
20.22 dBm
451.001500000 MHz

40 Offfet 44 dB

ndB [T1] 20.00 dB
BW 82.500000000 kHz

Temp 1 [T1 ndB]

® RBW 5 KHz Marker 1 [T1 ]
VBM 20 Kz 41.63 dem
Ref 50 dBm “Att 10 d8 SWT 20 ms 501.003750000 MHz
50 Offfet 44|dB nas 111 20.00 db
1 BW  47.250000000 kHz
i emp |1 [T1 nd8] [A]
23.15 dem
50.985504000 WHz
Templ2 {T1 ndey
L
2l 2{.90 dén
541.01275¢000 MHz
ey Mol AWNNJ bk Wt bt gt 10
Vabrer TAIBA 4 W iy A Ll L a Ty
30
a0
-50
Center 501 MHz 50 kHz/ Span 500 Kz

Date: 4.NOV.2009 15:27:49

Uplink, 450-470 MHz, 25 kHz filter

Ref 40 dBm Att 10 dB SWT 20 ms 450.991750000 MHz

40 Offfet 44[dB nds 111 29.00 dB
BW  47.000009000 kHz
enp |1 [T1 nd8]

.28 dBm
440.976000000 MHz

A temp 2 [T1 ndey

L
98 dBm
441.023000000 MHz

<]

i/ T et

Center 451 MHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 15:58:45

9 dBm
450.958500000 MHz
Tem, £T1 ndsy

0.37 dBm
451.041000000 MHz

L N
N

Center 451 MHz

Date: 4.NOV.2009 15:59:31

—

AN A
RN

50 kHz/ Span 500 kHz

Uplink, 450-470 MHz, 12.5 kHz filter

®

RBW 5 kHz Marker 1 [T1 ]
VBW 20 kHz 21.38 dBm

Ref 40 dBm Att 10 dB SWT 20 ms 450.996000000 MHz
40 Offfet 44 dB ndB [T1] 20.00 B
B 27.750000000 kHz
Temp 1 [T1 ndB] (Al
1.72 dem
1 PK 1 450.985750000 MHz
Temp 2 [T1 nda}
L
0.99 dBn
451.013500000 MHz
k
-10
-20
-30
-60

Center 451 MHz

Date: 4.NOV.2009 15:55:49

50 kHz/ Span 500 kHz

Page 82 of 86



(N) Nemko

Nemko Canada Inc.

APPENDIX A : TEST RESULTS

Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink, 470-490 MHz, 50 kHz filter
®

RBW 5 KHz Marker 1 [T1 ]
VBW 20 kHz 71 dem
Ref 40 dBm “ATt 10 dB SWT 20 ms 480.998750000 MHzZ
40 Offfet 44[dB ndB 111 24-00 dB
BW  §2.500004000 kHz

emp |1 [T1 nd8]
-4.13 dBm
480.95750(000 MHz

Temp |2 £T1 ndey
X .35 dBm

4g1.040000000

MHz

Center 481 MHz

Date: 4.NOV.2009 15:45:20

Uplink, 470-490 MHz, 12.5 kHz filter
@

Ref 40 dBm

50 kHz/

“RBW 5 kHz
VBW 20 kHz
Att 10 dB SWT 20 ms

Span 500

Marker 1 [T1 ]
18.13
480.994250000

ha s M A

kHz

dBm
MHz

40 Offfet 44[dB

naB 111 20-00
BW  48.00000§000
enp |1 [T1 nd8]

dB
KkHz

-2.17
40984500000
Templo {r1ongey

dBm
MHz

.34
4g1.012500000

L
dBm

MHz

et

-60

Center 481 MHz

Date: 4.NOV.2009 15:49:19

50 kHz/

Span 500 kHz

Uplink, 470-490 MHz, 25 kHz filter

® RBW 5 KHz Marker 1 [T1 ]
VBW 20 Kiz 18.13 dB

Ref 40 dBm Att 10 dB SWT 20 ms 480.990250000 MHz

40 Offget 44 dB ndB [T1] 20.00 dB
BW  46.250000000 kHz
Temp 1 [T1 nd8] LAl

.44
480.976000000 MHz
1 Tem £T1 nde}

1.88 dBn
481.022250000 MHz

S B v |
=
I Ny

40
AL s Al
-0

Center 481 MHz 50 kHz/ Span 500 kHz

Date: 4.NOV.2009 15:46:18

Uplink, 490-512 MHz, 50 kHz filter

éé RBW 5 KHz Marker 1 [T1 ]
VBW 20 kHz 15.27 dem
Ref 40 dBm Att 10 dB SWT 20 ms 500.999750000 MHz
40 Offfet 44 dB ndB [T1] 20.00 B
82.250000000 kHz
Temp 1 [T1 ndB] (Al
-4.77 dem
500000 Wz
£ ey
L
4.50 dBn
501.040750000 MHz
T T
-10
-20
-30
-60
Center 501 MHz 50 kHz/ Span 500 khHz

Date: 4.NOV.2009 15:01:29
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Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Uplink, 490-512 MHz, 25 kHz filter Uplink, 490-512 MHz, 12.5 kHz filter

® “RBW 5 KHz Marker 1 [T1 ] ® RBW 5 KHz varker 1 [T1 1
VBW 20 kHz 15.25 dBm VBW 20 kHz 15.27 dBm
Ref 40 dBm “Att 10 dB SWT 20 ms 500.999750000 MHz Ref 40 dBm Att 10 a8 SWT 20 ms 500.999750000 MHz
40 Offset 44 |dB ndB [[T1] 2¢.00 dB 40 Offsget 44 dB ndB [T1] 20.00 dB
BW  47.750000000 kHz BW  28.000000000 kHz
emp [1 [T1 ndB] [ A] Temp 1 [T1 ndB] [A]
162 dem ~5.18 dem
500.975750000 MHz & 500.985750000 MHz

5
|

Templo {r1 ngey Tem, £T1 nde}

-60 -60
Center 501 MHz 50 kHz/ Span 500 kHz Center 501 MHz 50 kHz/ Span 500 kHz
Date: 4.NOV.2009 15:07:35 Date: 4.NOV.2009 15:08:57

Page 84 of 86
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Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Appendix B : Setup Photographs

Radiated Spurious Emissions Setup:
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APPENDIX C : BLOCK DIAGRAM OF TEST SETUPS
Nemko

Nemko Canada Inc. Report Number: 137975-1R1ITRFWL
Specification: FCC Part 90

Appendix C: Block Diagram of Test Setups

Radiated Emissions above 30 MHz Test Site

material ; g Antenna

mast

Test

antenna *

': .. [N T———— - A

= =
[— ]
[— —]
= ]
= —]
= ]
[ — —]
= ]
= ]
= ]
= 3m O Variable —
; - - search 2
— height —
- =
[ 4im —
; EUT Test —— 2
; antenna Ar\ ]
— 'y =
—]
= - =
= Non-conducting 'm —
— 80'cm Turntable 2
[ — ]
— 2
=
== Metal ground plane \i A ~|

To test receiver

Conducted Emissions, Output power, Occupied Bandwidth and Out of
Band Rejection

Spectrum analyzer

Oooog Variable power supply
O ETD—J oo
0 g @ RF output I:I I:I
O E_ e Daj ® EUT

0o o OO0 OO0

Ef @_ Attenuator
ODOooooooooo U [X°] ( )

" Power port
Signal generator RF input
00oooo 0

® 000oo @D ®
O ooo ooo0000000" 0 g
1 -
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